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General

General notes for completion

Completion

The Quarterly Activity Return (QAR) is a Provider Commissioner (Prov Comm) collection with providers submitting their data broken down by commissioner.  Commissioners extract the data from Extraction Viewer before validating and signing off their data.  Commissioners do not need to upload a QAR return unless they need to add anything, for example data for a non-English provider or Independent Sector provider.
Private patients should be recorded as Non-English Commissioner, code NONC.
Commissioner returns should cover all activity for which the Clinical Commissioning Group (CCG) is financially responsible, regardless of whom it is commissioned from.  They should include all NHS activity as well as non-NHS activity figures related to the volumes of total activity commissioned from non-NHS organisations e.g. voluntary, private and non-NHS statutory bodies.  
From April 2013 nationally NHS England will commission specialised services, primary care, offender healthcare and some services for members of the armed forces. 

If you use ODS's CCG lookup files to map GP practice to CCG you will find that MOD and prison based patients map to commissioning hub codes. Commissioning hubs have similar codes to CCGs (eg 13Q), but are separately identified as hubs in the ODS CCG file available here: http://systems.hscic.gov.uk/data/ods/datadownloads/othernhs
These services are commissioned by NHS England, so data for these patients should be submitted against the commissioner code of X24 in Unify2 returns.

Specialised health services are also commissioned by NHS England, so data for these patients should be submitted against the commissioner code of X24 in the Unify2 returns. A more detailed level of granularity (e.g. by the Area Team through which the specialised commissioning is co-ordinated) is not required. For guidance on identifying specialised services activity please see the specialised commissioning 'Manual' and 'Identification Rules' published here: 

http://www.england.nhs.uk/resources/spec-comm-resources/
From April 2013, NHS England has commissioning responsibility for all NHS dental services: primary, community and secondary, including dental out of hours and urgent care. This includes commissioning dental services provided in high street dental practices, community dental services, and dental services at general hospitals and dental hospitals. Therefore, NHS dental services activity should be submitted against the commissioner code of X24 in the Unify2 returns. 

http://www.england.nhs.uk/2013/02/13/dental/ 

From April 2013 the responsibility for commissioning some public health services has transferred to Local Authorities (LAs). This transfer includes consultant-led sexual health/GUM services.  QAR only covers NHS commissioned services.  Therefore, from April 2013 returns onwards, data for consultant-led sexual health/GUM services should no longer be reported in the QAR.

Basic Rules for assigning activity to a commissioner:

Where it is known that the commissioner is NHS England use the commissioner code X24.

Continue to use the code NONC for non-english commissioners.

Use a CCG code for everything else: 

- CCG of GP practice if known;

- then CCG of residence if no GP;

- then 'host' CCG if no GP or resident postcode.

Submission

Providers should upload data onto Unify2 and sign off no later than 25 working days after the quarter end.  Commissioners should sign off no later than 30 working days after the quarter end.  For example, for Q1 2013/14 data, providers to submit by 2 August with commissioners signing off no later than 9 August. The return will be found in the Non-DCT Home page of data collection and management on Unify2.
Inpatient activity

Decisions to admit
Number of decisions to admit made in the quarter where:
Elective Admission Type = National Code 11 'Waiting list admission' or 12 'Booked admission'
Patient Classification = National Code 1 ‘Ordinary admission’ or National Code 2 'Day case admission'.

This count refers to patients for whom a clinical decision to admit to a hospital bed has been made during the quarter.  It excludes Decisions to Admit for planned admissions.

Data should be reported for the sum of all consultant specialties (see Annex A for complete list)
Patients admitted
Number of patients admitted electively during the quarter where:
Elective Admission Type = National Code 11 'Waiting list admission' or 12 'Booked admission'

Patient Classification = National Code 1 ‘Ordinary admission’ or National Code 2 'Day case admission'.

Admission Offer Outcome = National Code 1 'Patient admitted - treatment commenced' or 5 'Patient admitted - treatment deferred'
Include in the count those patients who are subsequently sent home without treatment.  It excludes Patients Admitted for planned admissions.
Data should be reported for the sum of all consultant specialties (see Annex A for complete list)
Patients failed to attend
Number of patients for whom admission was arranged but who Failed to Attend and did not tell the hospital in advance that they would not be coming during the quarter where:

Elective Admission Type = National Code 11 'Waiting list admission' or 12 'Booked admission'

Patient Classification = National Code 1 ‘Ordinary admission’ or National Code 2 'Day case admission'.

Admission Offer Outcome = National Code 4 ‘Patient failed to arrive’
It excludes Patients who Failed to Attend for planned admissions.
Data should be reported for the sum of all consultant specialties (see Annex A for complete list).  

Removals other than admissions
Number of patients removed from the elective admission list during the quarter for reasons other than admission.
Elective Admission Type = National Code 11 'Waiting list admission' or 12 'Booked admission'

Patient Classification = National Code 1 ‘Ordinary admission’ or National Code 2 'Day case admission'.

Elective Admission List Removal Reason = National Code 2 'Patient admitted as an emergency for the same condition' or 3 'Patient died' or 4 'Patient removed for other reasons'
Data should be the quarter actual for the reporting period.

Data should be reported for the sum of all consultant specialties (see Annex A for complete list)
It excludes Removals for planned admissions.  

It does not include suspended patients as they have not been removed from the elective admission list.
OUtpatient ACTIVITY

GP referrals made
Number of written referrals from General Practitioners, whether doctors or dentists, for first consultant outpatient appointment.  All written GP referral requests to a Consultant whether directed to a specific consultant or not, should be recorded, regardless of whether they result in an outpatient attendance.  An electronic message should be counted as written, as should a verbal request which is subsequently confirmed by a written request.  Prison referrals should be recorded as GP referrals.
The referral request received date of the GP referral request should be used to identify referrals to be included in the return.

It is the total number of GP written referrals where:

Referral Request Type  = National Code 01 'GP referral request' 

Written Referral Request Indicator = classification 'Yes' 

Data should be reported for the sum of all consultant specialties (see Annex A for complete list)
Data should be the quarter actual for the reporting period.

Note:  The NHS Data Dictionary has Data Elements for ‘GP Referrals’ and also ‘GP referrals Made’.  The Quarterly Activity Return requires data for ‘GP Referrals’.

Other referrals 
The total number of other Referral Requests (written or verbal) for a first Consultant Out-Patient Episode in the period.  All referral requests to a Consultant whether directed to a specific consultant or not, should be recorded, regardless of whether they result in an outpatient attendance.  

The referral request received date of the referral request should be used to identify referrals to be included in the return.

It is the total number of referrals requests excluding:

a. GP written referrals; these are where the REFERRAL REQUEST TYPE of the REFERRAL REQUEST is National Code 01 'GP referral request' and the WRITTEN REFERRAL REQUEST INDICATOR of the REFERRAL REQUEST is classification 'Yes' 

 b. Self-referrals; these are where the REFERRAL REQUEST TYPE of the REFERRAL REQUEST is National Code 04 'Patient self-referral request' 

 c. Initiated by the CONSULTANT responsible for the Consultant Out-Patient Episode referrals; these are where the SOURCE OF REFERRAL FOR OUT-PATIENTS of the REFERRAL REQUEST is National Code 01 'following an emergency admission' or 02 'following a domiciliary visit' or 10 'following an Accident And Emergency Attendance' or 11 'other'  

 d. Referrals initiated by attendance at drop-in clinic without prior appointment; these are where the OUT-PATIENT CLINIC REFERRING INDICATOR of the REFERRAL REQUEST is classification 'Attended referring Out-Patient Clinic without prior appointment'

Data should be reported for the sum of all consultant specialties (see Annex A for complete list)
Data should be the quarter actual for the reporting period.

All first outpatient attendances (consultant led)
Number of first attendance appointments in all specialties, where the Out-Patient Attendance Consultant took place within the reporting period.  These should be consultant outpatient appointments, whether taking place within a Consultant clinic session or outside a session.  The only proviso is that the patient must have seen a Consultant (or a doctor acting for the Consultant) for examination or treatment.

It is the number of consultant outpatient attendances in all specialties for which:

first attendance = yes;

attended or did not attend = attended (and was seen).

First Attendance of the Out-Patient Attendance Consultant Care Contact = National Code 1 'First attendance face to face' or 3 'First telephone or telemedicine consultation'   

This includes first outpatient attendance for all consultant outpatient episodes for all sources of referral.

Data should be reported for the sum of all consultant specialties (see Annex A for complete list)
Data should be the quarter actual for the reporting period.

All first outpatient Did Not Attends(DNA) (consultant led) 
The total number of accepted appointments which should have resulted in a first Out-Patient Attendance Consultant within the quarter which did not take place due to the patient not attending the appointment.
Attended or Did Not Attend = National Code 3 'Did not attend - no advance warning given' or 7 'Patient arrived late and could not be seen'

Data should be reported for the sum of all consultant specialties (see Annex A for complete list)
Data should be the quarter actual for the reporting period.

Subsequent outpatient attendances (consultant led)
The total number of follow-up attendance appointments, where the Out-Patient Attendance Consultant took place within the quarter
First Attendance of the Out-Patient Attendance Consultant Care Contact is National Code 2 'Follow-up attendance face to face' or 4 'Follow-up telephone or telemedicine consultation'

Data should be reported for the sum of all consultant specialties (see Annex A for complete list)
This includes subsequent outpatient attendance for all consultant outpatient episodes for all sources of referral.

Data should be the quarter actual for the reporting period.
Subsequent outpatient Did Not Attends (DNA) (consultant led)
The total number of accepted appointments which should have resulted in a follow-up Out-Patient Attendance Consultant within the quarter which did not take place due to the patient not attending the appointment.
Attended or Did Not Attend = National Code 3 'Did not attend - no advance warning given' or 7 'Patient arrived late and could not be seen'

Data should be reported for the sum of all consultant specialties (see Annex A for complete list)
Data should be the quarter actual for the reporting period.

Annex A

Consultant specialties

The Quarterly Activity Return is based on consultant specialties.  From Q3 2007/08 only the ‘All specialties’ total has been required on the return, we no longer need the specialty breakdown.  The list of specialties is different for inpatients and outpatients as 501 – Obstetrics is included for outpatient but not inpatients.
New consultant specialties were introduced by Connecting for Health NHS Data Model and Dictionary Service in 2011-12 and these have been added to the list below.
· 100

General Surgery

· 101

Urology

· 110

Trauma & Orthopaedics

· 120

ENT

· 130

Ophthalmology

· 140

Oral Surgery

· 141

Restorative Dentistry

· 142

Paediatric Dentistry

· 143

Orthodontics

· 145

Oral & Maxillo Facial Surgery

· 146

Endontics

· 147

Peridontics

· 148

Prosthodontics

· 149

Surgical Dentistry

· 150

Neurosurgery

· 160

Plastic Surgery

· 170

Cardiothoracic Surgery

· 171

Paediatric Surgery

· 180

Accident & Emergency

· 190

Anaesthetics

· 192

Critical Care Medicine

· 300

General Medicine

· 301

Gastroenterology

· 302

Endocrinology

· 303

Clinical Haematology

· 304

Clinical Physiology

· 305

Clinical Pharmacology

· 310

Audiological Medicine

· 311

Clinical Genetics

· 312

Clinical Cyto & Molecular Genetics

· 313

Clinical Immunology & Allergy

· 314

Rehabilitation

· 315

Palliative Medicine

· 320

Cardiology

· 321

Paediatric Cardiology

· 325

Sports and Exercise Medicine
· 326

Acute Internal Medicine
· 330

Dermatology

· 340

Thoracic Medicine

· 350

Infectious Diseases

· 352

Tropical Medicine

· 360

Genito-Urinary Medicine

· 361

Nephrology

· 370

Medical Oncology

· 371

Nuclear Medicine

· 400

Neurology

· 401

Clinical Neuro-Physiology

· 410

Rheumatology

· 420

Paediatrics

· 421

Paediatric Neurology

· 430

Geriatric Medicine

· 450

Dental Medicine Specialties

· 451

Special Care Dentistry
· 460

Medical Ophthalmology

· 501

Obstetrics


(outpatients only)
· 502

Gynaecology

· 504

Community Sexual and Reproductive Health
· 700

Learning Disability

· 710

Adult Mental Illness

· 711

Child & Adolescent Psychiatry

· 712

Forensic Psychiatry

· 713

Psychotherapy

· 715

Old Age Psychiatry

· 800

Clinical Oncology

· 810

Radiology

· 820

General Pathology

· 821

Blood Transfusion

· 822

Chemical Pathology

· 823

Haematology

· 824

Histopathology

· 830

Immunopathology

· 831

Medical Microbiology and Virology
· 833

Medical Microbiology (also known as Microbiology and Bacteriology)
· 834

Medical Virology
· 900

Community Medicine

· 901

Occupational Medicine

· 999

Total


